SHORE M ASTER

Floating Dock
Assembly Instructions

8945

WWW.shoremaster com

800—3<8

1

60176C dwg



STEP 1.

STEP 2.

FLOAT CONNECTION ON STRAIGHT, FLOATING DOCK

Attach four connector angles to each float with (1) 3/8” x 2 3/4"
machine bolt, (1) float washer, (1) 3/8” washer and (1) Nylock
nut, per connector. The long slot in the connector angle goes
toward the float. The bolt goes through the slot in the float
as shown in figure 1. Do not tighten these bolts at this time.

NOTE: Nylock nuts must not be reused. If a Nylock nut is
removed it must be replaced with a new Nylock nut.

Fig. 1 3/8" x 2 3/4” Machine bolt

/3/8” Washer and 3/8" Nylock nut.

Float
Connector

Float
Washer

2" x 4 Float’

Two holes will be drilled in each side of the dock to connect
each float (a total of 4 holes per float). Mark the locations
of the holes according to the dimensions in figure 2. Drill a
7/168" hole at each mark.

8' Floating Dock, Float Connector placement.

Fig. 2 98 1/2"
l—25 1/2"<] le—R5 1/2"
8" 8"
Al . 5
118" N 67/167(4)
2' x 4" Float 2" x 4' Float
16" Floating Dock, Float Connector placement.
194 1/2"
ng" 79"
oo 61 1/2" ————— 61 1/2" ——————
k25 1/2" -] l-25 1/2"
8" g"
\\
2" x 4 Floal 2' x 4’ Floal 2’ x 4 Float 2' x 4' Floal
1 1/8"(8)-

87/16"(8)

801768.dwg



STEP 3. Place the float with the attached connectors under the dock
frame. Attach the float to the dock frame with (1) 3/8" x 37
carriage bolt, (1) 3/8” washer and (1) 3/8" nut at each
connector as shown in figure 3. Tighten all nuts at this time.

Fig. 3

Dock side rail

%
;.

3/8" x 3" Carriage bolt
3/8" Washer and 3/8" nut.
Float
Connector

Float

60176 dwg



FLOAT CONNECTION FOR SIDE BY SIDE, FLOATING DOCK

STEP 1. Attach four connector angles to each float with (1) 3/8" x 2 1/4”
machine bolt, (1) float washer, (1) 3/8" washer and (1) Nylock
nut per connector. The long slot in the connector angle goes
toward the float . The bolt goes through the slot in the float
as shown in figure 1. Do not tighten these bolts at this time.

NOTE: Nylock nuts must not be reused. If a Nylock nut is

removed it must be replaced with a new Nylock nut.

Fig. 1 3/8" x 2 1/4" Machine bolt

Float
Connector

Float
Washer

2' x 4’ Float?
STEP 2.

Two holes will be drilled in each side of the dock to connect
each float (a total of 4 holes per float). Additional holes will
be drilled to connect the two docks side by side (2 for the 8
dock and 4 for the 16" dock). Mark the location of the holes
according to the dimensions in figure 2. Drill a 7/16" hole

at each mark.

8’ Floating Dock, Float Connector placement.
for Side by Side Connection.

t/3/8" Washer and 3/8" Nylock nut.

Fig. 2 3
98 1/2
25 1/2"(2) 25 1/27(2)
8" |—4 1/4"(2) 8"
A —
1 1/5"(4)J ! \937/16 (4)
2 x 4’ Float 2" x 4' Float
16’ Floating Dock, Float Connector placement.
for Side by Side Connection.
194 1/2”
79" 79"
61 1/2" —=] DO ¢ /- L S
25 1/2" 25 1/2" =
8" “‘ 4 1/4"(4) ’°
[
] : = 1 |

1 1/8"(8)]— 2 x 4" Floal 2' % 4' Float 2" x 4' Floal 2" x 4" Float

80176 dwg



STEP 3.

The docks are connected to the floats and to each other as

shown in figure 3. (1) 3/8" x 5 1/2" machine bolt, (2) 3/8"
washers and (1) 3/8" nut are used to connect the inside dock
rails and floats through the lower holes. These bolts go through
the first float connector, both inside rails and the second float
connector.

(1) 3/8" x 5 1/2" machine bolt, (2) backer plates, (2) 3/8” washers
and (1) 3/8" nut, are used to connect the inside dock rails at

the upper holes.

The floats are connected to the outside dock rails with (1) 3/8"
x 3" carriage bolt, (1) 3/8" washer and (1) 3/8" nut at each outside
float connector.

Fig. 3

Dock Rail

Float

Float Connector

Backer Plate.

(1) 3/8" x 3" Carriage Bolt, (1) 3/8" Washers and (1) 3/8" Nut.
(1) 3/8” x 5 1/2” Machine Bolt, (2) 3/8" Washers and (1) 3/8” Nut.

b o

680176 dwg



A Floating WAD, End to End Bolt Bag
Part## #e*++#4#* js required for this connection.

Residential Floating Dock
Fnd To End Connection

\

=4

1. (2) 1/2" X 2" Machine Bolts, (4) 1/2" Washers and (2) 1/2" Hex Nuts.
2. (2) 1/2" X 1 1/2" Machine Bolts, (4) 1/2" Washers and (2) 1/2" Hex Nuts.
3. Solid State Connector or Pipe bracket

60177A.DWG

Qty [Part Number |Description

4 MM120112B 1/2" x | 1/2" Machine Bolt
4 MM 1202008 1/2" x 2" Machine Bolt

16 |[M120WASHR [1/2" Washer

8 M120RGNUT 1/2" Hex Nut




Residential Floating Dock

Side By Side Connection
4" x 8 Sections

o

(

e

/

-

B
=

“ ol

3y

%

%

e

%5
—

|

F_o ¢

) G
| /® ®/D
384

o |
@.;57

. Floating Dock side rail.
. Float
. Backer Plate

e

. (2) 3/8" x 5 1/2" Bolts, (4) 3/8" Washers and (2) 3/8" Nuts.
. {1) 3/8" x 3" Carriage Bolt, (1) 3/8" Washer and (1) 3/8" Nut
Solid State Connector or Pipe bracket

1
2
3
4. Float Connector
5
3]
7

B0176A.DWG

oo

i

2
___/®

jf@»@

\

®
o @/[

A Floating WAD, 8' Side by Side Bolt Bag
Partg ##***s#+* js required for this connection.

Qty |Part Number|Description

6 |MM380512B [3/8”" x 5 1/2" Machine Bolt
12 |M3BOWASHR [3/B" Washer

6 M3BORGNUT [3/8" Hex Nut

4 [45800175H 1 Hole Backer Plate




LS

o

B |

L.

Residential Floating Dock
Side By Side Connection
4" x 16 Sections

= .

|

3 Y

.
3

()
o
o

/
A

Vv,
P

%
R

I*

. Floating Dock side rail. @

1
2. Float

3. Backer Plate

4. Float Connector
5 (2) 3/8" x 5 1/2" Bolts, (4) 3/8" Washers and (2) 3/8" Nuts.

8. (1) 3/8" x 3" Carriage Bolt, (1) 3/8" Washer and (1) 3/8" Nut

7 A Floating WAD, 16" Side by Side Bolt Bag
Part# #++#***** is required for this connection

Qty |Part Number
12 |[MM380512B

. Solid State Connector or Pipe bracket
60176A.DWG

Description
3/8" x 5 1/2" Machine Bolt

24 |M3BOWASHR [3/8" Washer
12 [M3BORGNUT [3/8" Hex Nut
8 458001 75H 1 Hole Backer Plate




4

B

}@

Residential FFloating Dock
Side To End Connection

/
D
.

3&4 . I/®J®

[&]

%

u 3&4

‘B“\"> - —
4 q]

. Floating Dock side rail.
. Float
. Backer Plate

é A Floating WAD, Side to End Bolt Bag
3
4. Float Connector Qtv [Part Number |Description
5
8
7

Part# #s##**#22 jg required for this connection.

. (2) 3/8" x 5 1/2" Bolts, (4) 3/8" Washers and (2) 3/8" Nuts. |6 |MM380512B [3/8" x 5 1/2" Machine Bolt
. (1) 3/8" x 3" Carriage Bolt, (1) 3/8" Washer and (1) 3/8" Nut [12 |[M3BOWASHR [3/8" Washer

. Solid State Connector or Pipe bracket 6 [M3BORGNUT [3/8" Hex Nut

B0176A.DWG 8 |45800175H 1 Hole Backer Plate




Residential Floating Dock
Corner Section Connection

]
]
u &
1. Floating Dock side rail.
2. Corner A Floating WAD, Corner Bolt Bag
3. 2 Hole ?acker Pl§te . . Part# **#**#22x j5 required for this connection
4. (2) 3/8" x 3 1/2" Bolts, (4) 3/8" Washers and (2) 3/8" Nuts, Qty [Part Number [Descriplion
60178A.DWG 8 |MM380312B |3/B" x 3 1/2" Machine Bolt

16 |M3B0WASHR [3/8” Washer
8 |M3BORGNUT [3/8” Hex Nut
4 58700525H 2 Hole Backer Plate




I'loating Dock, Solid State Connectlor

Bolt or clamp the Floating Dock sections together. Use the Solid State
connector as a guide to mark the hole locations on the dock rail. The
Solid State Connector should be held flush with the bottom of the dock
rail. Drill (4) 9/16" holes in the dock rail. Attach the Solid State
Connector to the dock rail with (4) 1/2" x 3 1/2" machine bolts,

(2) backer plates, (8) 1/2" washers, (4) 1/2" lock washers and

(4) 1/2" nuts, as shown. The lock washer goes between the

the flat washer and the nut.

Solid State Connector

Floating Dock Rail

Backer Plate (2)

(1) 1/2" X 3 1/2" Machine Belt, () 1/2" Washers,
(1) Lock Washer and (1) 1/2” Nut. (4 Places)

ED Do

60176B.dwg



Floating Dock, Pipe Bracket

Install the Pipe Bracket by holding it in the desired location, keeping the
bottom of the plate flush with the bottom of the dock rail. Use the holes
in the Pipe Bracket as a guide to mark the location of holes to be drilled
in the dock rail. If the Pipe Bracket is being installed in place of a Solid
State Connector, at the intersection of two dock sections, the sections should
be clamped or bolted together before the holes are marked.

Drill (4) 9/16" holes in the dock rail. Attach the Pipe Bracket with

(4) 1/2" x 3 1/2" machine bolts, (2) backer plates, (8) 1/2" washers,

(4) 1/2" lock washers and (4) 1/2" nuts. If installation is on the end of
a dock section, the 3 1/2" bolts are replaced with 1 1/2" bolts. The

lock washer goes between the flat washer and the nut.

Pipe Bracket

Floating Dock Rail

Backer Plate, (2)

(1) 1/2" X 3 1/2" or 1 1/2" Machine Bolt, (2) 1/R2" Washers,
(1) 1/2" Lock Washer and (1) 1/2" Nut. (4 Places)

LR £

60176B.dwg



Floating Dock, Solid State Corner

Bolt or clamp the Floating Dock sections together. Use the Solid State
Corner as a guide to mark the bolt hole locations on the dock rails.

The corner plates should be held flush with the bottom of the dock rail.
Drill eight 9/16" holes in the dock rail. Attach the Solid State Corner
with (8) 1/2" x 3 1/2" machine bolts, (4) Backer Plates, (8) 1/2” washers
(8) 1/2" lock washers and (8) 1/2" nuts. The lock washer goes between
the flat washer and the nut.

AEA
S—

Solid State Corner

Floating Dock Rail

Backer Plate, (4)

(1) 1/2" X 3 1/2" Machine Bolt, () 1/2" Washer,
(1) Lock Washer and (1) 1/2” Nut. (8 Places)

RO D

60176B.dwg



F'loating Dock, Hinge Connector

Install two hinge plates on the end of each Floating Dock section. as shown
in figure 1. Bolt each plate to the two outside holes on the dock section.
Using the hinge plate as a guide, mark the remaining bolt hole locations.
Remove the hinge plates from the dock sections. Drill a 9/18” hole at each
mark. Attach the hinge plates to the dock rails with (4) 1/2" x 1 1/2"
machine bolts, (1) backer plate, (8) 1/2" washers, (4) 1/2" lock washers

and (4) 1/2" nuts for each hinge plate. Insert the rubber grommets into
the hinges. Connect the hinges with the 8" pins, 1/2” washers and cotter
pins.

Fig. 1
Side View

Q

=

Floating Dock Rail

Hinge Plate, (4)

8" Pin, (2)

1/2" Washer, (2)

Cotter Pin, (2)

Rubber Grommet, (8)

Backer Plate, (4)

(1) 1/2 x 1 1/2 Machine Bolt, (8) 1/2" Washers,

(1) Lock Washer and (1) 1/2" Nut. (16 Places) 60177B.dwg

&0 =~ OaEN i COIT



Residential Floating Dock

World Class Rail Dock

« Lightweight aluminum construction 1s virtually
maintenance-free

» Tubular rail design provides @ mowe inshed
look and makes it easicr 1o mount aceessanics

« Recessed decking has no exposed wood edges
so there is less chance for splintering

« Decking available in painted aluminum, vinyl or
cedar

e
L

7 :ﬁM& 7}



13!

¥20Q 8UIjeo] 4 Jeljuspisay




TVILNIQIINOD |

AT

J/€

(2).8/¢ ¥ (¥).917/60
Ly

(2).2/1 1 L

! = T\EL

= wal

.I«\m 1 O@ . aLva_[a.uddv NOILJINDSHA ATY
#_OMd ASVETIH NOHLINAGHd. ., = &.%%hmww\.%\w« %MM« SAIHTA
NOJSSaMvd NODSSAMJV 958 YOF Od
CAONIUIATYT HAIONNN LIvVd NYVd TGN TATYT YTLSVNIYOHS 1
6B-20-20 ax INTHTINIING STLSVHILOHS 4G
HIVaA (A NMVAQ ul\JMTvll (2) '31vy1d ¥IMOVE | V¥ET09 | HGZG00LBS 2
JP/€ 6 MOLOANNOD HLVIS ar1os DAY UBRGIS o[ e w015a0N00 GiVIS GITOS | seesens d002102LY T
SHWVN LAVd SEHOSSELIY P X0 SLAT SVOF NININGTY NOLLdId2SHa #ona #1uvd #WALL
SN dYVHS TIV MvHdd
HO02TO2LY “1.LVIN
J4LON SSHAINN 9T/TF 10l
T :ASSV ddd ALd
/1 :dTVOS
ﬁ//
Q
Q 3 I
& <
N7

YV




TVILNIAIINOD]

Add

T¥109 4 | awa |auddv NOILJINDS3a ATY
i AR OGO E.%lm.hmuwxﬁmm h@%w.ﬂ SATLIA
HANDISSAMVA 208 YOF 0

AINTUAIAY AANON 1AVd YUVT TN TATHT YILSFNTHOHS 1
06-92-10 ax PIITINIONT ULLSYNTUOHS A (8) 'ALVId 4uMOVE | VYEI09 | G2C00488 £
ALV PAH NMVA %m (2) '14SSnD | 581109 | HOZ¥00BBS 2
/€ 6 MANY0D HIVIS dr1os TEASWVIELEEGN) (2) ‘Alvid | Vi»109 | 002102Lp 1

AWVN L3Vd SEYOSSTIIN # SKIO0 SLAT JV08 NANNATY NOILLdIdoSHd Fomd F1avd | FWEL
€] [

S




. mw.H O@ ., | @wva |auddv|  NowLdiosEa | add j
#_OMA ARt NOLDNAO {5 %w?&.mmwwwﬁ.m ,Mwmwm SAINIS
. .&m&&?sda PO YO& Do (2) 'dLvid ¥aNove | vvelo9 [ HezGo0L8g S
SHONTUEITY MAAWAN Lavd XYV GNI TAIIT STLSFATHOHS £ dANIT DAd 8000£00Ad ¥
66~21-20 ax INIATINITNT UTLSVRINORS A9 ddld | DGE109 | HOOBOO9VE £
SHIVA TAL NMVAEA % 1dSSND | dse109 [1deldssnd 2
ILAasOvaid HJddId SaasviiisunensS ALVId | VSET09 | 00S21024¥ T
SANVN LaVd : SEROSSIIIN ¥ SIIOT SLLIT LVOF NININATY NOLLJII2SAd #oma #1uvd | #WdLl
\\j\*\ .....Ill ™
]
\\
L ~1
\\\
\ 1 \.@
2] >
L~ Q
L\\\_
f
ol g N
- N
o
2
"
ey
: 0
1
Z
=
=
=

ALY




TVILNAJIINOD]

AR

9¢ 109 - duvd | 0dddv _ NOLLJI¥DSEd A (¥) ‘8Mv1d ddMOVE | VVET09 |HSZS00485 | 8 |
, oOMA HSVITAN NOLLONdOdd | — — 1294684 (812) (8) 'LANWOND ¥FAand DuvEI0TdY Z
NODOHAMYA B A et AT ™5y “NId ¥dLL0D 88 ,8/1 ¥FL0D0BIS | 9
SAONAUI Y AAEHNN LIvVd YAVS TN TAINT YTLSVRIHOHS 1 (2) 'MAHSYM S'S .2/1 HHSYM0Z1S g
66-52—10 ax WALENSNINT FTLSHATIONE A7 {2) "HAHSVM S8 91/4 YHSVMITLS ¥
aLva IAE NMVHQ uljnkmMTnl\ (2) 'NId S'S .8 X .91/4 00¥¥1¥¥SS e
AOLOANNOD ASDHNIH SansvlsuensS (8) M001d MOTTId HGLT0086E | 2
AWVN 1dvd STRAOSSTIIV ¥ SKI0G SLITT SV08 NOATAATY (¥) *31v1d | vge109 | aoozi102Ly 1

NOLLJINDSAa #oMa #1uvd | #WALI

Y70




CCT09 4 spq

JLVa

a,4ddy

NOLLJIDSEA

. MwmmIm‘ ..

ISVATIY NOLLONAodd

H00200%02
:AONAHTATY MAEWNN LHVd
66-E0-£0 ax
aLva JAH NMVHA

JOLOHANNOD LVOTA

HWVN LHVd

1PIF—6EL (812)
BEEO-BESIS NA STTHA SOI5TS
858 YO0F 0d
NEVd ONI TAIYT YILSVATNOHS 1
INIHTINIINT HILSVHINOHS 4G

@mmmﬁ@m@@%&

STIHOSSIIIV ¥ SYo00 SLLTT LVOF NONINGTY

TVILNIQIANOD |

AN

A_J:__m llﬁc@._w\ﬁ
I Kl

SHDUA dYVHS TIV AVIYd

H00200¥%22 1LV

dILON SSAINN . 9T/TF 0L
¥ :ASSV ¥4d ALD

g/1 dTVDS

HNOT 1
} LOTS ,91/L9
1 .2e/sl Al
2e/81 1 | |
.ﬂ]._.m\q_
.ﬂI:NI|v
T..Nlﬂ: ]
.ﬂl:.ﬂlﬂl m
) N
28/8T1 1 | _
L8E/ST T
} HNOT 1
LOIS ,97/L0




